En.vi’ron’meht N

T Canada

<. Environrie
+ . . +Canada .

£
°
°
Q
o
o

ﬂ/




Environment
Canada

Environnement
Canada

(RNADA
LENTRE




Information Canada
Ottawa, 1972
Cat. No.: EN39-172

Imprimerie Gauvin Limitée, Hull, P.Q.




| )

Contents

HIGHLIGHTS ................

INLAND WATERS DIRECTORATE RESEARCH COMPONENTS .................

Hydraulics Division ........
Lakes Research Division .....
Lakes Resources ......
Geophysical Limnology .
Biogeochemical Limnology
Microbiology ........
Technical Operations . ..
Social Sciences Research . . ...
Water Quality Branch Research
Analytical Methods . . ..
Wastewater Treatment . .

Technology Development and Demonstration Division .....................
[...]
Environmental Effects of Chemical Sludge Disposal on
Land — Lysimeter Studies

This project was initiated and supported under the
Canada/Ontario Agreement in 1972. An environmentally-
controlled facility, accommodating sixty-six fibreglass lysi-
meters, six feet high and onhe foot in diameter has been
erected at the Wastewater Technology Centre. Fifty-four
treatment lysimeters and twelve control units have been
filled and packed with sandy loam soils collected from the
Hespeler and Guelph-Flora Research Station. The lysi-
meters have been packed to the natural field density and
each soil system has been set with three horizontal
materials. An extensive program is underway to study: the
biochemical degradation of sludges in different soil systems
for nutrients and trace metals with their residual effects on
physico-chemical properties of soils and leachate systems;
the transport and complexing of organic and inorganic
constituents of chemical sludges in soil and leachate; the
performance and efficiency of two soil systems; and the
survival, longevity and transmitta! of pathogens and viruse
in soils and leachate. ] '

Biochemical Characterization of Chemical Sewage Sludges

With the mandatory removal of phosphorus from
sewage and the increasing use of alum, ferric chloride and
lime to precipitate phosphorus, large quantities of organo-
chemical sludges will be produced in Ontario each year,
with a wide variation in characteristics, due to different
chemicals, different treatment processes, different siudge
handling practices and different seasonal opérations.

To establish disposal criteria, environmental conta-
mination standards and waste management practices,
studies are underway to assess the chemical variability of
sludges due to the use of the three principal precipitation
chemicals; to evaluate the  microbial characteristics and
variations; and to establish the value of different sludges as .
fertilizers. ’ '

Recycling and Utilization of Digested Sewage Sludge and
Effluents on Land — lona Island, Vancouver

A three year study program is underway to investigate
the disposal of digested sewage sludge and effluent on land

55



ROOM TEMPERATURE

CLARIFICATION

CLARIFICATION
Ny GAS

RAW
SEWAGE AERATION
© 5 HR AEF;ATION } { }
3.4 HRS. - DENITRIFIED
l NITRIFIED - - b EFEL UENT
, EFFLUENT
RETURN SLUDGE { RETURN sLuDGE
w;gre 3
WASTE NITRIFICATION CERAMIG
TEMP. CONTROL INTALOX
CARBON REMOVAL SADDLES
CHEMICAL ADDITION ———»
N2 GAS 20 IGPM t f 1 BACKWASH
T 5 IGPM 45HR WATER
2
N2GAS
- CLARIFICATION OVERFLOW ! A
ANAEROBIC .. - - gEEILTUREIZIFD
TS - DENITRIFIED
: EFFLUENT
1
/2 inch
CERAMIC
1 ) INTALOX
RETURN SLUDGE SADDLES
WASTE — 1 T T
5 IGPM 45HR

STIRRED TANK DENITRIFICATION

COLUMNAR DENITRIFICATION

Figure 33. Flow diagram of 4300 IGPD Nitrification — Denitrification Pilot Plant.

N

to obtain a comprehensive understanding of environmental
effects on soil, plant, groundwater and public health.

The experiments are being conducted in sands piped
from the Fraser River on which Reed canary grass, oats and
a forage crop will be grown on a three year rotational cycle.

Chemical Processes Unit

This group carries out developmental work in chemical
processes for the removal of undesirable and potentially
harmful constituents from effluent waste streams. Of
emmediate concern and involvement is the removal of
phosphates by chemical means.

The Detergent Substitution Study at C.F.S. Gloucester

Canadian Forces Station (CFS) Gloucester was the site
of full-scale detergent substitution studies. Wastewater
characteristics and sewage treatment plant performance
were monitored under baseline (consumers using existing
detergent formulations), NTA, carbonate, high-phosphate
and citrate detergent substitution conditions. Specific
objectives of the program included: (1} to determine the
degradability of NTA and citrate when subjected to
biological treatment, (2) to determine the relationships
between detergent formulations and phosphorus removal
with calcium, iron and aluminum salts, and (3) to assess

56

consumer attitudes towards the various detergent formula-
tions.

It was found that the substitution of non-phosphate
detergents for existing detergents (phosphate content less
than 20% as P,0s) resulted in an average reduction of 24%
in the total phosphorus loading of the dornestic wastewater.
Figure 35 shows the effect of the various formulations on

Figure 34. Sludge disposal experiment, lona Island, Vancouver.




total phosphorus levels in the sewage from the married
quarters area.

NTA was significantly degraded (60-75% removal),
whereas citrate was essentially completely degraded (> 95%
removal) by the activated sludge treatment process.
Detergent induced increases in NTA and citrate did not
have any quantifiable effect on phosphorus removal with
aluf, fefric chloride or lime. In fact, the reduction in
wastewater phosphorus levels resulted in a corresponding
reduction in the dosage of alum and ferric chloride required
to achieve a residual phosphorus level of 1 mg/1. It was
estimated that complete substitution of phosphate-based
detergents may result in a 25-30% reduction in coagulant
requirements.

CITRATE

CARBONATE

HIGH - P

1
(I BASELINE

4 8 12 6
TOTAL P (ma/l AS P)

Figure 35, Comparison of total phosphorous concentrations in
married quarters’ wastewater for five detergent condi-
tions.

Water Quality Control Experiments on the Welland Canal

The existing (fourth) Welland Canal will be replaced by
the new (fifth) Welland Canal in the Spring of 1973. In
order to evaluate water quality control alternatives for the
abandoned canal, the St. Lawrence Seaway Authority and
the Environmental Protection Service initiated a demonstra-
tion study in May, 1972, on four basins located in a stretch
of the third Welland Canal. One basin was treated with
aluminum sulphate (alum) at a dosage of 5 mg/1 as Al;
another basin was maintained as a controlled flowthrough
situation (4-ddy retention time); a third basin was treated
with copper suiphate at a dosage of 1 mg/1 and the fourth
basin was used as a control.

The biological, chemical and physical characteristics of
the basins were monitored on a weekly basis from May to
August, 1972. Specific water quality comparisons between
basins were made with respect-to total phosphorus,
chlorophyll a, primary production, turbidity, sediment
characteristics and heavy metals. Although nuisance con-
ditions (algal blooms) did not develop in any of the

80
70k
= 60
i z
2 &
=
g 50 - 5
o <
Z 4
& 10
8
£
30 |-
-
=
C 50k &—a CONTROL
s—a EXISTING CANAL
0oL 0—a FLOW THROUGH
0—0 ALUM TREATED
0
! JUNE ' JuLy I august

MAY

Figure 36. Total phosphorus variations in Welland Canal test basins
(May-August 1972).

experimental basins, there were significant inter-basin water
quality differences — for example, note total phosphorus
variations in the basins for the period May to August, 1972,
in Figure 36.

Availability and Quality of Chernical Precipitants for
Phosphorus Removal

This project, funded -under the Canada-Ontario
Agreement on the Lower Great Lakes, was initiated to
assess the location and quality of industrial wastes or
by-products (pickle liquors, mill-scales, carbide limes, etc.)
which have potential usefulnéss for phosphorus removal.
An inventory of such waste sources in Ontario and Quebec
has been prepared and preliminary testing has identified
several wastes that are capable of efficient phosphorus
removal (either in an as-is condition or, in some cases, a
reprocessed state}. Specific studies of the effects of pickle
liquor additions on (i) the activated sludge process and (ii)
sewage plant effluent heavy metal (e.g., chromium and
zinc) are also being conducted.

Physical Processes Unit

The responsibilities of this group consist of process
development in the domain of physical processés such as
settling, filtration, aeration, flotation and mixing, and
sludge dewatering and handling.

Unslake Lime — Its Direct Use in Phosphate Removal
Processes

A study of the use of dry unslake lime (quicklime) in
the primary treatment of sewage was carried out to
demonstrate the feasibility Of using the chemical for
phosphorus removal. The 30,000 IGPD pilot plant which
was constructed in the Wastewater Technology Centre was
operated for a year to establish design criteria for quicklime
systems and compare the phosphorus removal efficiency -
and economics of this process with conventional processes
using slurried hydrated lime. '

57



Comparisons between quicklime and hydrated lime for
the low lime system (pH 9.5-10), low lime system with
sludge recycle, high lime system (pH > 11) and the high
lime system with sludge recycle, have shown that removals
of phosphate using quicklime was equal to hydrated lime
when equivalernt amourits of chemicals were used (on a CaO
content basis). A process for adding the quickliime to the
rapid mix tank of a waste treatment plant was developed
and operated without failure during the project. The unit
consists of a storage hopper, a continuous slaking reactor
and slurry storage and pumping unit. The system includes
process control to establish the dry quicklime feed rate,
water to quicklime ratio and reaction temperature to ensure
a uniform supply of lime of the desired quality and the
complete reaction ofthe quickiime with the water. The use
of such a quicklime system should reduce the operating
cost for lime-phosphate treatment by approximately 30%
and the capital cost by approximately 10%.

New Brunswick Acid Mine Drainage Treatment Program

In 1972, a joint Federal/Provincial/Industrial study was
initiated for the development of mine wastewater treatment

Figire 37. Installation of clarifier in the Quicklime Pilot Plant.

58

MARCH {56/72

24 FLOW 130,000 IGPD TEMPERATURE 9.5°C
\
22 h
L) )
N l‘
i
20 ;Y g RAW SEWAGE
A /
\
L] I L
] \ ! 1
= 1
o 16 Y \
3 YpooLu 4
i t 1
14 Vi '
¥
'\
1]

NTA CONCENTRATION
=]

FINAL EFFLUENT

2 4 6 8 0 12 14 16 18 20 22 24
TIME FROM MIDNIGHT — HOURS

24
22
20

MARCH 4/72
FLOW 106,000 1GPD TEMPERATURE 8.5°C

NTA CONCENTRATION mg/I

FINAL EFFLUENT

2 a4 6 @& 10 12 14 16 18 20 22 24
TIME FROM MIDNIGHT — HOURS

Figure 38. NTA in influent and efﬂuen_t waters of the Waterdown
Wastewater Treatment Plant.

technology in the base metal mining industry. Asa result, a
waste treatment pilot demonstration plant is being
established at the Brunswick, Mining Company site in
northeastern New Brunswick. The plant data obtained will
be a cornerstone in the development of national pollution
abatement guidelines for the mining industry and should
provide a treatment process to enable the mining of copper,
lead and zinc to co-exist with salmon fishing of north-
eastern New Brunswick.




The unit has developed a flexible and versatile pilot
plant system which incorporates state-of-the-art technology
for treatment of such acidic wastewaters. Unit processes
included are thiosulfate stabilization, neutralization and
precipitation, sedimentation, sludge handling and effluent
polishing.

In support of the field program, bench scale studies
have been carried out to assess the feasibility of various
processes and to narrow the experimental range of the
studies to be undertaken in the field with the pilot plant.
Bench scale studies on a high-density sludge process have
shown that the maximum effluent quality obtainable with
lime or limestone lime precipitation systems is approxi-
mately Img Zn/1 and 0.2 mg Cu/1. These levels do not meet
the proposed guidelines. Thus, studies have been under-
taken to assess various effluent polishing processes such as
sand filtration, ion exchange, cementation on aluminum
and magnesium metals, and ion exchange with silicon alloys
to provide better removals. Excellent results have been
obtained for several of the processes and trials at the pilot
scale are under consideration for the field installation.

Sludge Dewatering and Reduction Processes

An extensive program is underway to investigate sludge
dewatering processes with respect to he characterization of
sludges and the effect of type of sludge and chemical
treatment on physical properties; the determination of
parameters and properties governing dewatering processes;
and the prediction of plant operation from laboratory
determined physical properties and pilot plant operation.

Extensive experimental work has been carried out on
the development and assessment of sludge characterization
parameters. They include: bulk properties — settling,
rheology, compressibility, filterability, specific resistance,
compressibility, and capillary suction time; continuous
phase properties — viscosity surface tension, TDS and
density; and dispersed phase properties — particle sizes and
distribution, zeta potential, nature of particulate material
(granumetric property), surface charge and bound water.

DEMONSTRATION SECTION

The Demonstration Section implements and monitors
experimental programs in the field.

Maritime Fish Processing Study

The Section participated in a study of fish processing
plants located in Nova Scotia, New Brunswick and New-
foundland. The effluents from these plants were studied to
determine waste characteristics and water usage in the
ground fish filleting, whale slaughtering and sardine canning
processes. Effluent loadings per 1000 pounds of ground fish
and final product were determined from experimental data,
flow measurements. and production figures. The results will
form part of the data base for writing the effluent
guidelines for the fish processing industry.

Waterdown Wastewater Treatment Plant NTA Study

A field study was carried out during the winter of'
1971-72 and 72-73 at the Waterdown Wastewater Treat-
ment Plant to assess the impact of NTA on chemical
treatment phosphorus removal facilities and treatment
plant operation. The studies also investigated NTA degra-
dation and the effect of NTA loading on heavy metal
transport through the treatment plant.

The biological, chemical and physical charactéristics of
the plant were monitored on a daily basis for 12 months. 1t
was found that N'TA_!oading had no effect on the chemical’
dosages required for phosphorus removal. NTA was signifi-
cantly degraded on passage through the treatment plant;
however, the removal was influenced significantly by
wastewater temperature and NTA influent concentration to
the treatment plant (see Figure 38). Heavy metal transport
through the treatment plant increased with lncreased NTA
loading to the plant.

Combined Sewers

Over the past ten months, in conjunction with the
Hydraulics. Division, IWD, an extensive survey of the
literature was carried out to assess combined sewer over-
flows to outline a research strategy and to develop
technology for the problem and the approach to be taken.
Recommendations were put forth on strategy to be
followed within the Canada/Ontario Agreement in
addressing the problem of combined sewer overflows in
Canada.

LABORATORY SERVICES SECTION

Early in the year, the section moved to a permanent
location in the Wastewater Technology Centie where
increased space permitted the installation of new auto-
mated analyzers and atomic absorption spectophotometric
facilities. This new equipment was immediately placed to

Figure 39. Fixed process mechanical and electrical systems for
waste treatment pilot plants. .

59




Figure 40. Extended Aeration Pilot Plant.

provide analytical suppoit to the bench scale, pilot plant
and field projects in which the Division is engaged.

Throughout the year, heavy demands were placed on
all available facilities and manpower to meet analytical
requests. Analyses performed were largely confined to the
various forms of the C, N, P nutrients and heavy metals,
mainly in samples of a domestic sewage type. However,
there was increasing demand for analyses (for similar
parameters) on samples of the biological and chemical
sludges produced by various treatment processes and soils.
More than 16,000 samples were processed during the year